-

AECENAR

IEP

Association for Economical and Technological Cooperatiqg
in the Euro-Asian and North-African Region v

o A2
LaladY) Oluld) Slalys
ey Re A £
Institutﬁgﬂéon&'ﬁica‘i Policy (IEP)

www.aecenar.com/institutes/iep

Waste water management
in North Lebanon

Author: Maryam EI-REZ

Page | 1



O 00 N o o v b~ b b b

e T e e )
52 A D W W N N N N N N R R R R R R R B B O O O

Gl ghaall
al) i pal) shie gaantallii 1,
Cldy 23 1.1,
daslal) slall jolas 2.1,
dadlad) slual) Auria ciligSa 3.1,
o gl 4.1,
all G pall dakail ¢4 5.1,
Combined sewer system o jida alai 1,51
Separate systemJwaiic alsi 2571
Partially separate systemlija Juaiia allai 3,51
Infiltration JLi6.1.
slsal) lgiul g g taall 2155 7.1,
[...]
ey el il (i Canes Bl (5 jlanal) 8 e liall g Uail) Led yomy 0 skl Al pan Jlan] o mnall (e
(2020 e 3 o adall o

dalleall ALY L G 2.1.5

Aalle cillaas ) dcliall e AUl G pall sl oy sl alis &3 (g (oall Copall slia (B S8 pe do 8 Gy
(CDR / LACECO,2000) 4d yiall 5 43 jlaill dealall olyall

B)Li):\f;c@\M\;&n@ch\Jgﬂ\wZQGcﬂS@}

¢ Al jiall el (e 7 66 Anllas (Says

(CDR/ 4ad) oaall Co jual) clSus b Cay peaill 38 Assal) dalnall (any (e of cang 40 o cps 8
LACECO,2000)

() i gial) (5 gia Jo  auall i pall olie dadlas o gin .3.1.5

Sy Amitie dallan il s il G ¢ i) Lo il (a lef 760 sy ol (i al sl A Ak
[8] (<8%) Lsale

Page | 17



Wastewater Network Coverage
(%)

Ocoupi.. 95%.
Algeria
Turkey
Bahrain T0%
Morocco
Kuwait B5Y,
Jordan
UAE
[
Catar
Tunisia
Egypt
KSA
Syna
Palesting

MEMNA Average
48%

Note:  Date not ovoiloble for Bohroin, Kuwait, Iran, Irag, Palesting
Source: Water Market Middla Egst, Web search

Treated Water Share of Total Water Consumed
(%)

UAE H ] 63%
Occupied Ter. H ] 53%
Egypt H ] d6%
Qe [ a0
Jordan [ 133%
Tumisia [ 9 33%
lbya [T ] 23%
Turkey [ 1 21%
Syia [ ] 20%
Oman [ ] 1%
Yemen | | 10%
K [ 10%
[tetanen [0 8% |
Morecco : 5%
Algeria | ] 4%

MEMNA Average
£

aall Ui pall ol dallaall cilhaas 2.5

[9] (bl (B (oanal) i) olia Aplas cilhiae 33 125

Page | 18



1:275,000

Uwgﬁﬁaj/u_)aaﬂa(.wu&au&u&‘)b

Page | 19



Sl s

P Apsall AL P TP T[T P Aplei Allai ﬁ Epdiall sl alnill
1700 dulgall dadill dgy ' AliSel? sl 115 JaZiudt (Al oy [
3000 dlgal) duadzll A4Sy ' AliSgl0 daalh 120 dJalid i 257 palage Lala
1200 dulgsl) duadTll A4S ' IS5 10 daalh 120 aSid A At s L
2000 dulgsl) dgadll AuSapalyl AliSalt e gl ala 300 aSTut Al gl gl
3500 dlgal) duadzll A4Sy ' AliSgl0 daalh 525 cafid i Wi yis dgdayil

700 dulg el dao dull ey LSS daalil 50 aliat g e e
2 500 ERCRUE P RPE (R T daalyl E ¥/ claS Lt g 251 ki cus Ll

600 g el o dell Ay ey LSS daalil o0 it i kgl lala
3000 Tuplyal ol Fufa el ALEpll daaly 450 Lt ol prety (P
& 000 Ay Aga Sl 3y 400 LSl dgalyl 600 Jaliod it 1 dagll Capti 19
1300 Syl S bl By ey gl Ly 200 phafLt o 2 Jagli CHbta 4
1300 dulgall dadill duky ' AliSgl) Al 200 ot il ol ot Cipatia pa
1200 Aplgall Apadill Agsy o AlkEgll Assllt 120 ML il s llg g lpestin
1800 ulgall dgadill dgky ' AliSed? Auall - ot il 3y P

600 dulgall dadill duky ' AliSgl) Al 40 ot il ijan =
1152 dulgal) duadtll AuSapalyl ALSe 10 E - chaZTat A My e
6000 algal) daizll Ay ' AlISe 10 daall 100 chaSTuat Al L L
1000 dlgal) dgadll Ay pall AlSg 10 Al 100 el i Al Agniill g L,

Page | 20



Sl s

s g ol MEEN 3000 ot dlpalid gal Epn At H Eastiall oud skl
225 00D S A s il agh At Bl gl clylay
800 000 huasy e g Laii sl n J/ED i ag it . s

e g Laii sl n A P i

Hoti g o Lyl Cpulpea Al S s ki

a3y Laid sl i Jika e

a3y Laid sl i aqda e

fas iy slaifl pulsa Sl a5 s

Jasig s laifl s Al dslal e

11 800 i as g s Ll s JRESETI &t e s

. Aoty slaii s 0 bad i

Jaelg el e it esil s

: a1y s Lt it it s ™

30000 a1y s Lt it it Dt Garld

4 800 3utkal 3 fpall dalal iy pasal RENETI S Oigpecs e
gl ety

17 800 Aot g elai sulsa et il vy ey

1000 000 Mol i 90 i) a3y slaii) st JaSiad Al ald e saldde

185 000 Aptila I ol | A kel Ay janall dn Tl auE A aamll e

il gdly

Page | 21



Sl i

s

P gl A5 31500 (ot il Vgl delleiy bt i linal ot et

oty o Laii il il oAl dua

ot 350 L sl T ool gl s

el s fpall da el dgpasal A (PP ey
ERCTRIETY

ot g o Lo Cuilna sl agk Al ailalng (g pu s

Agilad) 3 fpnd] 3a bl 34 pasell . gl a0 lydig
Al iy

Agilall 3 fanll da kel 3g kel il suf A0 gl @n hagh
Ay sy

el s fpall da el dgpasal sl 18 A wibglsa chaggl
ERCTRIETY

el s fpall da el dgpasal sl 18 P atlasd S g chaggl
TN

B2 000 s ) Al o Paoll dalall Ay yanadl pisanill agk b i s
Al sl

&1 500 Ladyd Aol 4 fpal) Ao b By pasal sl 48 A il e
Al iy

2550 Adg il ApsTll 348 ol AJEEH) Agilall 3 fanll da kel 3g kel 260 LA T M PR AT e
Ay sy

9 000 EW TR FTEN e o ol da bad Ay pasnl 13%0 JaSiuad Al EPPTICT e
ERCTRIETY

Aol 3 fanll da bl 44 psncd Pl (. s

Aulil gl

Page | 22



Uil L

kel Al LS a0 G dlgeaialld god) dabaluy ETH[] H Eaydiall gl FRET
bk i ot 35 4 el - 3,550 -

57 000 e LY T N TR a3y e Ll (il n - pmalll oy Sl Bl ey
14 630 Al Agadill du8y ol A1Sal1 daalyl 2 000 lal ot il ald ila)
- - T sy L

e defd daidall Ayl

- gl gl dal 4y gall Aokl ds paial! it Oyl o yul

T dgh g pas

- paill i Al Olasd B8 Oy pus

35 000 o Lespan Oty sl
- SO Cipali e

Pl el - S s

o [T Ghal

Wl S i

Sl Tisds gy

it digs i

Al oy ey

8 e ozl

Sl I E PR Gy}

Page | 23



S gl ksl 0 o dpfesaliigell  dellaid B Eayal i ok
e Crpia e
s S S o
H s oy
il de gy ¥y
Al i oy
T o S ¥
e S ¢
i NE Gk )
T iy CIeY
S izl e
e SLELN de yin L)
ol i g Hpd
e e 25 CIY
= gl e
it Lty Jagen e
L Ogilald jus ale
L o s ks
Al Olonil! duisy ) duds
A alls gl

Page | 24



i ) [PV

i el ol HkEp! B0 G Rlydesiol 13 gpd! e llalea 3

& 000 = = 900
300 000 lplils

2 500 Har 'l dlaiil sulpn = 340
48 000 et
20000 Ry
Q5 000 (M)
lle !
bl

Page | 25

¢
€| B e |B|B|E B[ (|8 8 |E|E|E

e

¥
E



fic L [V

P Ugaall AL B e A gl 13 gadl A llalu ET A m Egpduall g okl
- el gt - = pinadll sk - gl de jin gl
- & - - pinadll sk - &jLhis
- S 5 - il sk = Cuwel 5520
&40 000 Leltla gl = - ppeal | i = g ol e
- lultla gt - = el : Iyl chibe iy
425 000 :Te - rEel - e (g et
= bealiy 5 _ el | gl T Rlakl) Ak Lo il
it galall
- Tl T Ll By a1 ARSI daalyn 150 et T e Fglagidl
& 000 kg al Luadal Gt ol Uiial! Gyl 900 ol - b [
& 000 Tl T Ll By a1 ARSI Tl 600 aZat - Akl i
- - kel gz ke Lsen
= _ il sk g jana paen 425 dglagill
= - il sk Ed Gaiy s iy
- - pre-_tind [EVe-] e [<oF 3

[6] ) i pall sl dallas cilbaal Jal) aBly 2.2.5
podll (& aSa 5ia 16000 (s @i aall o juall oy Aadladd Aase (5530 5 205 GV (o Gl (2
Lﬁ)ﬂub.d\ s pall e\,.mg‘)b.ne\diﬁm\ sale) oA g ¢ J‘JMLJAA @Méw\ aw:\ﬂ}quubués;ﬁj
. (MEDAWARE et al.2004) 5 sa dadias il e il 45 ,2004) (MEDAWARE et al.

¢ )yl 5 g Aallaal) Bana s A Y1 Aallaall juae ddase Led ¢ daalad) slual) Aadladd (U € lidana Sllia
Qs Sl

Jslas anall Copuall olaa (10 7280 (lsn Anllae gl s 3ai e (5 S Aallaal) cildana oy Jla) iy O cong
dalleall dlanivuall lpall (3o asall (8 xS yie (sale Jsa sl € 2020 ale

Ciyuall oy Aallaal 5 yia ddane 100 sa el Lggall 720 daws llali o oy

SaeY) i 18 5 ¢ L) Cand daas 1o LisY) a8 | (WWTP) deladl slaal) dallaal ddasa 35 ¢lis) Jaladiall (4
Cipeall slae Aallaal e o elis 3 GOL iy (2004 Ao ) oY) i (3 saae Jisad (5 10 5 ¢ sy
Aﬂjﬂéﬂ‘jtﬂé&’d}‘@hu\q‘yinchdq;‘j‘UJ‘)K.\S\JGIS.\:»Js‘J.\.AA2001 (‘.\L‘;‘;M‘

Page | 26



Current Situation of Planned Secondary Wastewater Treatment Plant in Lebanon

Tmplementation Status
Zone Caza Location Under Under No funding
Execution Preparation zaenred

Costal Akl Abdeh
Inland Michmich
Inland Minieh-

Dinnich Bakhoun X
Costal Tripoli Tripoli X
Inland Becharre X

Becharre
Inland © Hasroun X
Inland K Amioun X
Costal Chikla
Costal Batroun Batroun
Costal - Theil
Inland Toeil Kartaba X

GOL of (e a2 N o J1saY) (it LB sry auall Cojaall slie 5 1) Jleef ()l ¢ lac Y5 eladl) (alaal b
Y1 e da i ailias 10 0¥ ia la J3 Y adl V) ¢ daaladl sball dalleal ddans 25 3 Jysad e cilian

sl s

Small-Scale Wastewater Treatment Plants Funded by USAID

Area Village NGO Cost (USS) Beneficiaries
Bekaa JTabbouleh CHF 74,000 NA
Dennieh Markibta Pontifical Mission 113,000 260 families
Akkar Qobayat Pontifical Mission 195,000 NA
Charbila Mercy Corps 80,000 5,759 families
Bgerzla Mercy Corps 23811 330 families
Akkar el Atika YMCA 80,000 NA
Koss Akkar YMCA 143,000 NA
Baabda Himmana Pontifical Mission 168,000 1,400 families
Kornayel Pontifical Mission NA NA
Chouf Behetfine Creative Associates 350,000 240 families
Marjaayoun Borj el Moulouk Pontifical Mission 185,000 NA
Marj el Zouhour YMCA 130,000 NA
Hasbaya Wazzani Mercy Corps 31,677 NA
Total 13 WWTPs 1,573,488

Note: Costs include commounity contributions, which may reach 40 percent of the total

NA: Not Available

Source: Data supplied to ECODIT by USAID Lebanon Mission, August 2001 [6]

Page | 27



Number of WWTPs by Source of Funding

Italian Protocol |

French Protocol [N
EIB ]
OPlanned
Japan :
1
-
1

B Execution
IDE

IBED

Lebanon

No funding secured |

o 1 2 3 4 5 6 7 8§ 9 10 11 12 13 14

Source: CDE, 2001

(el i yall obue dallas LS 3.5

ALl el Cay yoa oy ¢ Aalnall 2 43S ja Yl 43S je dalail 3 oaall i jeal) olie dallas o) ) (Say
83 san0 liaS Jlu ) (g0 a2 N e ¢ adgall 3 eliall Copuall slie dallas &3 Lo Bale Dadaudl sluall ) sale
DA Clas gl ) Aad gail) sl Co jeall ole dallae ddana aniii | 43S yall Aald) Aadaill) ) Wl

Industrial Influent

e
4 Screen Grit Chamber Primary Settling Tank Blological T it 8 dary Settling Tank  Effluent
“’D i [T } i ,::‘
o ' e |
Domestic Influent
- |
S b
Sludge
[10] 4.1;..)}4.:.”@‘4]/ i pall olis dallra ‘LAM‘;J sas ol) Cilalac
Qil to stop Qil to stop
Refinery Wastewater Gravi o )
=aeparatort¥APl) Flotation tank (DAF) ﬁ_.TCJ biological and tertiary

treatment

Sludge water

Typical refinery wastewater treatment plant [14]

A1)y pand 315k e (psadl) ¢ Clal gadl ¢ paandl ¢ AN B Sl Abiall o sal) A1) 5) - Al gY) Andlaal)
- [11][12][13] Qs ASilSa daodiisal) cillaall (&) ¢ alajll ¢ (pasdl ¢ Ja)ll) sluaall

) Of s T sk e & saandl ) sall 5 ARl Aliall o sall (e o 3 A3 — Al g0 Aadlaal) o
/ coagulation) 2l / sl Jie 4obasS 4k 38 3ok ol z3lall aadiing 38 ¢ Cay  SailSae Y

Page | 28



Caeall olae & 45 al) Cilapall dind )il de e ) dlee sa iR il 3y 5a3 Jal 0 (flocculation
Al 5o lasun o ST Cllapn ol iy A gans L suid (S Gl ¢ ST Gl e e oS5 Cuny aal)
G A8 e Anllan san 5 5 sl a1 51 o i (350 e Al sy Ll 3} lld amy Ky (5 ¢ 5 i
Caad g Ll ) cany AN Clasalls o gell Cilelsd guaili o) gell sacluay o pall sl (pe ALl ol daliall il 3all
sl R e o stall o a3 iRl A e IS o gl b el ) i i Al o il s

Ol 53) (o sl Qlaill AL &y guanll o) sall A1 3Y Gum ol g Aallae 5 shad ()65 Lo Bale — Ay g} Apllaal)
8 shaall oy i L Lghraal o5 Lo e ) cibdinad) A 3) cillee ) A8LaYL ¢ dilaall Zdiall o) sall 5 (G3las
Galhall Cua (e Als el o2 A € (S0 aual) G geall slie 8 (s S dpaa W) cald ol slall Jlss oy (A3
& Aon sl sl dalledll Galaal (COD) HaasSl) CpansY) e illall s (BOD) s send) (SlasSl) sy e
A ) a5 a5 Adllad) dlall o) sall g sad g Jalill ¢ (5 goal) Jlaill AL U oSall 5 Claguadl 3000 2 L L
st sill 5 O g 3l Jie ¢ ibdaal) Al ) ¢ A ol s

|
|
Oxidation of Organic :
Compounds I
I
|
I e e e e e e — - — |
N Release of N Phosphorous
Phosphorous Remaoval

Influent
Wastewater
> Organic Nitrogen Processes
to NHy
- Nitrification Denitrification

NH4 to N03

|
|
|
|
|
|
I
|
I
|
I
|
|
|
: Aerobic Processes
I
|
|
1
I
|
I
|
|
|
|
: N03 to N2
|

I

|
I
|
1
|
|
|
|
|
|
|
| . .
| Anoxic or Anaerobic
|
I
|
I
|
|
|
|
|
|
I
|

|
|
|
|
|
|
|
I
:
|
Ammonification |
|
|
|
|
|
|
I
I
|
I
|

[15] M/uﬂ/aéu@f&d@gﬁgm}fﬁf/uwf

228 8 adsal W s yedaill ladyall aladinly ) dalladl dbiall o) sall A1) 5] — AN Aadleal) &
Oe el Adlial (5 5k aladial af s Gy el 138 (3 At Aallae 3 s (paad Say ¢ @l e 350k 3 shadll
¢Liall Juad s ¢ (jon exchange) ¥ Jaidl 5 « (adsorption) ) sieY) die ¢ auwall G yuall sl 4
3 sall & 3Y ¢ @lly ) Ly ¢ (advanced oxidation) desiidl 30.8Y1 5 « (Mmembrane separation)
Al sl Gopuall sl aladind sale] 5o (o jall ()5S Ladic Gaula b ghadll ol Adlaall g 4134l

Secondary effluent —p UF RO lon Exchange[= To boilers

v

[16] (boiler feed ) Ja_sel) Liail Ll da ) slian A suall i pall sluo dalles
Cllee 3 ghadll o3 Cpacati | 30l paladll § cudil) ¢ il — (sludge Sleadl) Al 3 gall dadlaa =
slaall 4lgal) dallaall g ¢ anagll (e olsall T35 ¢ A aagll s ¢ Sl Ji slaall Aliall o) gal) 8ol 31 opalial)
(oL 3 seal) Hhail) Cadatll sl spandill (33 yha (e Lgie palal) Ay )

Page | 29



Waste activated sludge

Primary sludge and scum

Biosolids

: Dewatering
Thickening Anaerobic digester
Water
T
——— Return to treatment
Tank

[14] slesd) dallee <of phas

slal) S alaALY) Bals) (A8 addiall vl i pall ol dallaal 2l gad adiia jUad e U 4.5

Secondary

effluent
—

MF/UF

RO

[14] @&l

uv/
—— Advanced
oxidation

To aquifer/surface
water reservoir

>

[17] B i gai saall slal) e AL olial) cilia 5.5

Page | 30



Water Quality Explanation

Appropriate Uses

0 Untreated wastewater: polluted
wastewater in the form it is
found in sewerage.

1 Primary treatment wastewater
that has been subject to a
first cleaning smge. The
pollution level has been
reduced by 30—40%.

2 Secondary treatment
wastewater has been subject to
a second cleaning stage. The
pollution level has been
reduced by 95%.

3 Tertiary treatment: wastewater
has been subject to a third
cleaning stage. The pollution
level is reduced by 99%.

4 Potable water.

Mone!

Appropnate for the irdgation
of forested land in a controlled
way (on land with limited
access), landscapes and flowers
by surface or subsurface
application.

It is appropriate for surface tree
irrigation, such as olive trees,
vineyards, industrial trees, and
other trees where warter does
not come into contact with the
Crops.

Appropnate for the imgaton
of cultivations which are
consumed by humans on the
condition that the edible parts
do not come In contact with
this water.

Appropnate for the irmgaton
of any crop and human use.

[18] UA.AAS\ d‘yd.“ olia :\A.JL:.A daas uailkad 6.5

Page | 31



Attribute

WTP Price in €

Value of decrease of odor
probability from medium to
small.

Value of irrigated land increase.

Value of water application in
tomarto plants.

Value of water application in
olive trees.

Value of one-day job increase.

0.18-0.45

0.32—0.48

0.12—-0.23

0.21—0.39

0.03—0.04

Water Quality (arbitary units)

= Bl

Wastewater Secondary Raw water

treatment
effluent

Tertiary
treatment
effluent

Drinking

water

Advanced

treatment

Page | 32



[20] (oM G sh ulad) 2010 5 2001 (ralad Ay ekl o jlaall olsa Blaa UG 6

Estimated Sewage Sludge Production for 2001 and 2010 (Wet-Weight Basis)

Mohafaza 2001 2010
Mass Volume Mass Volume

{Tonnes / day) {m?/day) (Tonnes / day) {m3/day)
Beirut (Dora and Ghadir) 113 283,182 136 339607
Rest of Mount Lebanon 21 162 981 26 198,150
North Lebanon 50 141892 61 173,389
South 14 66,811 18 83,329
Bekaa 53 297472 69 465,552
Total 251 952,338 310 1,260,028

Note: After drying and digestion processes, sludge volume can decrease by as much as 90 percent

Source: CDE./ Tecsult-Kredo, 2001

Sewage sludge production by mass for 2001 and
2010 (Wet-Weight Basics)

M Mass in 2001 (Tonnes/day) M Mass in 2010 (Tonnes/day)

136
113
69
50 61 53
21 26 14 18
Beirut (Dora & Rest of Mount North Lebanon South Bekaa
Ghadir) Lebanon

Sewage sludge production by volume for 2001
and 2010 (Wet-Weight Basics)

H Volume in 2001 (m3/day) M Volume in 2010 (m3/day)

465552
339607
283182 297472
198150
173389
162981 141892
66811 83329
Beirut (Dora & Rest of Mount North Lebanon South Bekaa
Ghadir) Lebanon

Page | 33



2011-2020 5% (o all dipall obia 7
8] el i pual) obia — Agiadl) duial) i 7.1

Infrastructure forecasting — Wastewater

Coastal Systems Inland Systems Comments

= Networks for
coastal
treatment plants
578 and inland plants
are already
funded by COR

mFunded oForecast mFunded oForecast

498
407 45

30
210

| I I 16-20
= Wastewater : : i i
— Collection and treatment to at least preliminary level of 80% by 2010 and 95% by i i : : :
2020 i | H i i
— Pre-treatment of all industrial wastewater by 2020 : 1 : : i
— Reuse of 20% of treated wastewater by 2015, and 50% by 2020
— Secondary treatment and reuse of all inland wastewater by 2020 and secondary 3 3 E i i
treatment by 2020 of coastal wastewater where reuse is economically justified i i : i i
1. Integrated and prioritized immediate investment: i i . i i
a. Funded networks for the seven completed and two operational WWTPs along 3 3 : E E Gol
the coast : ‘ ' | '
b. Completion of already funded projects ‘ ‘ ) : :
c. Networks for already completed projects (23 inland and 11 coastal plants) N Loans/
2. Preparation of regional wastewater master plans Grants
3. Integrated national investment program 2013-2020 i ] : I I
a. Preparation and implementation : | : : :
b. MEW responsibility for budget execution and project implementation with staff PSP
recruitment and capacity building ‘ : : :
4. Economic reuse of treated wastewater and sludge (studies and investment) : ‘ - : i
5. Capacity building and pilots for wastewater sub-sector : i
A
* Long term (wastewater) i A
— Continuation of the integrated national investment program i i : i ;